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6.35 %1820 x 6096 1 556 R46222 FB73004801 T|336.7|4783) 27 U L |1,518] 192 | 856 | 141 | 38 3 1 28 0 1 1 1 33 1,767
P 11531 185 | 877 | 126 | 31 3 1 27 0 0 1 1 3
6,35 x 1829 % 6096 1 556 R46222 FB73004802 T|336.7| 4783 27 u L |1.518] 192 | 856 | 141 | 36 3 1 28 0 1 1 1 33 |1,767
P |1,631) 185 | 877 | 126 | 31 3 1 27 0 0 1 1 33
6.35 x 1829 x 6096 1 556 R46222 FB73004803 T|336.7]| 4783 27 U L |1.518| 192 | 856 | 141 | 36 3 1 28 4] 1 1 1 33 1,767
P |1,531] 185 | 877 | 126 | 31 3 1 27 0 0 1 1 33
6.35 X 1829 x 6096 1 556 RdG222 FB73004804 T]336.7)|478.3| 27 U L |1,518] 192 | 856 | 141 | 36 3 1 28 0 1 1 1 33 |1,767
P |1,531] 185 | 877 | 126 | 31 3 1 27 ¢} 0 1 1 3
6.35x 1829x 6006 1 556 | R46222 FB73004805 | T | 336.7|478.3( 27 U L|i1518] 192 | 856 141 | 36 | 8 112801 1 1} 33 |1,7867
P ]1,531] 185 877 | 126 | 31 3 1 27 Q0 0 1 1 33
6.35x 1829 x 6026 1 556 R46222 FB73004806 T 3374783 27 U L |1518] 192 856 | 141 | 36 3 1 28 0 1 1 1 33 |1,767
p 1531|185 877|126 31 | 3 1 ]12rp o0 0] 1 1133
6.35 x 1820 x 6(R6 1 556 Rd6222 FB73004807 T]336.7]4783| 27 V] L [1,518] 192 | 856 | 141 | 36 3 1 28 0 1 1 1 33 1,767
P (1531 185 | 877 | 126 | 31 3 1 27 0 0 1 1 33
6.35 %1829 x 6006 1 556 R46222 FB73211501 T|336.7|4783]| 27 U L |1,618] 192 | 856 | 141 | 36 3 1 28 0 1 1 1 33 |1,767
Pl1531] 185 | 877 | 126 | H 3 1 27 0 0 1 1 33
* Position — T:Top, M:Middle, B:Bottom
« Tensile test — Direction: Transverse, Gauge fength:200mm (Rectangular), YP Mid : 2 (0.2% cff-set),5 (0.5% underload), U (Upper yield point), L (Lower yield point)
N |+ Division — P:Product analysis, L:Ladle analysis
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« The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accerdance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED N ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
Chief Of Quatty Assurance Team
TCHOIA B1QI& 8l 2 UG UL (http:/smhyundai—stesl.com/cs/cr/login.jsp) -
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# This Mil Test Certificate is a copy that has been printed from original elactronic docurznt{with d'gital si
You are eble to check an original electronic document at hyundaisteel's customer portal{ httpi//sm.hyu
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« [Caution for Use] Damaoe on products and safety problems may erise if used other than to the spec stated in this Mil Test Certification,
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